Page 1 of 67 Report No.: STT20140204227E

FCC Radio Test Report

FCC ID: 2ABW2GX1301-NA

FCC 47 CFR Part 15 Subpart C

Product : Tablet Pc
Trade Name : N/A
Model Number : GX1301-NA

Issued for
Swisscom Hospitality Services

22710 Executive Drive, Dulles, VA 20166, U.S.A.

Issued by

Shenzhen STONE Testing Technology Co., Ltd.

F/6, Bldg.12, Zhongxing Industrial City, Chuangye Rd.,
Nanshan District, Shenzhen, Guangdong, China

Tel.: +86-0755-26582862 Fax.: +86-0755-61673854
Website: www.stt-lab.org

Note: This report shall not be reproduced except in full, without the written approval of Shenzhen STONE
Testing Technology Co., Ltd.. This document may be altered or revised by Shenzhen STONE Testing
Technology Co., Ltd. personnel only, and shall be noted in the revision section of the document.

The test results in the report only apply to the tested sample.

Version: STT-FCCRF-13V01




Page 2 of 67 Report No.: STT20140204227E
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1. TEST SUMMARY

Test procedures according to the technical standards:

FCC Part 15 Subpart C (15.247)

Standard Section Test Item Judgment Remark

15.207 AC Power Conducted Emission PASS
15.247(d) Transmitter Radiated Emissions PASS
15.247(b)(3) Output Power PASS
15.247(a)(2) 6dB RF Bandwidht PASS
15.247(e) Power Spectral Density PASS
15.247(c) Out of BandECnc])irslcsiilgcr:ed Spurious PASS
15.247(d) Band Edge Measurement PASS
15.247(c) Occupied Bandwidth Measurement PASS
15.203 Antenna Requirement PASS

NOTE:

(1)” N/A” denotes test is not applicable in this Test Report
(2)The test results of this report relate only to the tested sample(s) identified in this report.
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1.1 TEST FACILITY

Shenzhen STONE Testing Technology Co., Ltd.

Add. : F/6, Bldg.12, Zhongxing Industrial City, Chuangye Rd., Nanshan District, Shenzhen,
Guangdong, China

Our laboratories are accredited and approved by the following approval agencies according to
ISO/IEC 17025.

FCC Registration No.: 323508
1.2 MEASUREMENT UNCERTAINTY
The reported uncertainty of measurementy + U » where expended uncertainty U is based on a

standard uncertainty multiplied by a coverage factor of k=2 - providing a level of confidence of
approximately 95 %.

A. Conducted Emission :
The measurement uncertainty is evaluated as &= 3.2 dB.

B. Radiated Measurement :
The measurement uncertainty is evaluated as + 3.7 dB.

Version: STT-FCCRF-13V01
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2. GENERAL INFORMATION

2.1 GENERAL DESCRIPTION OF EUT

Equipment Tablet Pc
Model Name GX1301-NA
Additional Model

N/A
Number(s)
Model Difference N/A

Frequency Range

IEEE 802.11b/g/n(HT20): 2412~2462 MHz
Bluetooth(Version: 3.0): 2402~2480 MHz

Modulation Type

IEEE 802.11b: DSSS
IEEE 802.119:0FDM
IEEE 802.11n:OFDM
Bluetooth: GFSK/ 7 /4-DQPSK/8-DPSK

RF Output Power

IEEE 802.11b: 8.54 dBm
IEEE 802.119: 8.13 dBm
IEEE 802.11n: 8.26 dBm

Antenna Type

PIFA Antenna (Gain: 0 dBi)

Power Source

DC power from AC/DC Adapter
DC power from USB cable by host system
DC power by Li-ion Battery

Power Rating

AC/DC Adapter:

Input: AC 120~240V 50/60 Hz
Output: DC5V 2A

DC 5.0V from USB cable
Li-ion Battery DC 3.7V

Remark

Based on the application, features, or specification exhibited
in User's Manual, the EUT is considered as an
ITE/Computing Device. More details of EUT technical
specification, please refer to the User's Manual.

Note:

(1) This Test Report is FCC Part 15 Subpart C, 15.247 for IEEE 802.11b/g/n. And the Test
procedure follows the FCC KDB 558075 D01 DTS Meas Guidance VO02.
(2) For 15B and 15C(Bluetooth) compliance please refer the 15B test report and Bluetooth

radio test report.
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2.2 DESCRIPTION OF TEST MODES

To investigate the maximum EMI emission characteristics generates from EUT, the test
system was pre-scanning tested base on the consideration of following EUT operation
mode or test configuration mode which possible have effect on EMI emission level.
Each of these EUT operation mode(s) or test configuration mode(s) mentioned above
was evaluated respectively.

Pretest Mode Description
Mode 1 WiFi TX Mode
Mode 2 WiFi TX 802.11b Mode
Mode 3 WiFi TX 802.11g Mode
Mode 4 WiFi TX 802.11n Mode

For Conducted Test

Final Test Mode Description
Mode 2 WiFi TX Mode

For Radiated Test

Final Test Mode Description
Mode 1 WiFi TX Mode
Mode 2 WiFi TX 802.11b Mode
Mode 3 WiFi TX 802.11g Mode
Mode 4 WiFi TX 802.11n Mode

Note:

(1) Software used to control the EUT for staying in continuous transmitting mode was
programmed. After verification, all tests were carried out with the worst case test
modes as shown below.

(2) IEEE 802.11b Mode:

Channel (2412/2437/2462 MHz) with 1 Mbps data rate were chosen for full testing.

(3) IEEE 802.11g Mode:

Channel (2412/2437/2462 MHz) with 6 Mbps data rate were chosen for full testing.

(4) IEEE 802.11n(HT20) Mode:

Channel (2412/2437/2462 MHz) with 6.5 Mbps data rate were chosen for full
testing.

(5) By preliminary testing and verifying three axis (X, Y and Z) position of EUT
transmitted status, it was found that “X axis” position was the worst, then the final
test was executed the worst condition and test data were recorded in this report.

Version: STT-FCCRF-13V01
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2.3 DESCRIPTION OF TEST SETUP

Conducted Emission

C-1 C-2
2 E-1 E-2 E-2
EUT 0.1m Notebook Printer
0.8Mm
. | Table
v
4 ..................................................................................................................................................................... >
1.5m
Radiated Emission
A
0.8m E1
EUT
Table
M
4 ..................................................................................................................................................................... >
1.5m
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2.4 DESCRIPTION TEST PERIPHERAL AND EUT PERIPHERAL

The EUT has been tested as an independent unit together with other necessary accessories or

support units. The following support units or accessories were used to form a representative test
configuration during the tests.

[tem Equipment Mfr/Brand Model/Type No. Series No. Note
E-1 Tablet PC / GX1301-NA N/A EUT
E-2 Notebook LENOVO E430C VDN33651J8

E-3 Printer HP 5015N H5004E612

Item Shielded Type Ferrite Core Length Note

C-1 NO NO 0.5m USB Cable

C-2 YES NO 1.5m USB Cable

Note:

(1) The support equipment was authorized by Declaration of Confirmation.
(2) For detachable type 1/0 cable should be specified the length in cm in T Length ; column.
(3) “YES” means “shielded” “with core”; “NO” means “unshielded” “without core”.

2.5 EUT Exercise Software

Test Software: WIFIRF TEST.exe

IEEE 802.11b:The command set for RF power-DEF
IEEE 802.11g:The command set for RF power-DEF
IEEE 802.11n:The command set for RF power-DEF

Version: STT-FCCRF-13V01
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3. CONDUCTED EMISSION TEST

3.1 CONDUCTED EMISSION MEASUREMENT (Frequency Range 150KHz-30MHz)

Quasi-peak Average
FREQUENCY (MHz)
dBuVv dBuVv
0.15-0.5 66 - 56 * 56 - 46 *
0.50-5.0 56.00 46.00
5.0-30.0 60.00 50.00

Note:
(1) The tighter limit applies at the band edges.

(2) The limit of " * " marked band means the limitation decreases linearly with the
logarithm of the frequency in the range.

The following table is the setting of the receiver

Receiver Parameters Setting
Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 kHz

3.2 TEST PROCEDURE

a. The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected
to the power mains through a line impedance stabilization network (LISN). All other support
equipments powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. I/O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related Iltem —EUT Test Photos.
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3.3 TEST SETUP

Pt

Vertical Reference
Ground Plane

~TestReceiver

| E—
a]
40cm I e Awmgngg
j: —r L ' |
80cm
ISH
N | f a Ll
N _
\H orizontal Reference
G round Plane
Hote: 1.Support units were connected to second LISH.
2. Both of LISHNsSs[(AMHN) are 80 cm from EUT and at least 80
from otherunits and other metal planes
3.4 TEST INSTRUMENTS
Equipment | Manufacturer Type No. Serial No. [Last calibration | Calibrated until Cagfrriigon
LISN R&S NSLK81 8126466 Jul. 06, 2012 | Jul. 05, 2014 1 year
LISN R&S NSLK81 8126487 Dec. 25, 2012 | Dec. 24, 2013 1 year
50Q Switch A'(\:'g'giu MP59B | 6200983704 | Jul. 06,2012 | Jul. 05,2014 | 1 year
Test Cable N/A Cco1 N/A Jul. 06, 2012 | Jul. 05, 2014 1 year
Test Cable N/A co2 N/A Jul. 06, 2012 | Jul. 05, 2014 1 year
Test Cable N/A Cco3 N/A Jul. 06, 2012 | Jul. 05, 2014 1 year
EMI Test R&S ESCI 1166.595 | Jul. 06, 2012 | Jul. 05,2014 | 1 year
Receiver
Passive
Voltage ESH2-Z3 R&S 100196 Jul. 06, 2012 | Jul. 05, 2014 1 year
Probe

3.5 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 2.3 Unless otherwise a special
operating condition is specified in the follows during the testing.
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3.6 TEST RESULTS

EUT : Tablet Pc Model Name. : GX1301-NA
Temperature : 26 C Relative Humidity : |56%

Pressure : 1010hPa Test Date : 2014-02-20
Test Mode : Mode 1 Phase : Line

Test Voltage : [120V/ 60Hz

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuV dBuv dB Detector Comment

1 * 0.3750 44.96 9.70 54.66 58.39 -3.73 peak
2 0.3750 26.60 9.70 36.30 43.39 -12.09 AVG
3 0.4740 36.70 9.70 46.40 56.44 -10.04 QP

4 0.4740 26.20 9.70 35.90 46.44 -10.54 AVG
5 0.6900 35.56 9.71 45.27 56.00 -10.73  peak
6
7
8
9

0.6900 20.40 9.71 30.11 46.00 -15.89 AVG
1.3020 27.82 9.78 37.60 56.00 -1840 peak
5.7300 28.48 9.97 38.45 60.00 -21.55 peak
10.6198 26.41 10.19 36.60 60.00 -2340 peak

Limit: —_—
AVG:

4

=

\
I AP N %‘WWM

0.0
0.150 0.5 (MHz) 5 30.000
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EUT : Tablet Pc Model Name. : GX1301-NA
Temperature : 26 C Relative Humidity : |[56%
Pressure : 1010hPa Test Date : 2014-02-20
Test Mode : Mode 1 Phase : Neutral
Test Voltage : [120V/ 60Hz
Reading Correct Measure-
No. MkK. Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuv dBuv dB Detector Comment

1 0.3480 45.06 9.70 54.76 59.01 -4.25 peak

2 0.3480 32.62 9.70 42.32 49.01 -6.69 AVG

3 0.4611 43.21 9.70 52.91 56.67 -3.76 peak

4 0.4611 33.10 9.70 42.80 46.67 -3.87 AVG

5 0.6810 38.09 9.71 47.80 56.00 -8.20 peak

6 0.6810 30.17 9.71 39.88 46.00 -6.12 AVG

7 1.1490 32.44 9.76 42.20 56.00 -13.80 peak

8 3.1560 31.65 9.92 41.57 56.00 -14.43 peak

9 5.3610 30.46 9.96 40.42 60.00 -19.58 peak

80.0 dBuVY

\

A iee—
Wl I ATaer P P

Limit: —_
AVG:

4

=

0.0
0.150 0.5 [MHz) 5 30.000
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4. RADIATED EMISSION MEASUREMENT

4.1 RADIATED EMISSION LIMIT (Frequency Range 9KHz-1000MHZz)
20 dBc in any 100 kHz bandwidth outside the operating frequency band. In case the emission fall
within the restricted band specified on 15.205(a), then the 15.209(a) limit in the table bellow has to

be followed.
Field Strength Measurement Distance
FREQUENCY (MHz)
(uV/m at meter) (meters)
0.009 -0.490 2400/F(KHz) 300
0.490 -1.705 24000/F(KHz) 30
1.705 -30.0 30 30
30 -88 100 3
88 -216 150 3
216~960 200 3
Above 960 500 3
RADIATED EMISSION LIMITS (Above 1000MHz)
Class A (dBuV/m)(at 3 M) Class B (dBuV/m)(at 3 M)
FREQUENCY (MHz)
Peak Average Peak
Above 1000 80 60 74 54
Note:

() The limit for radiated test was performed a
(2) The tighter limit applies at the band edges.

The following table is the setting of the receiver for test f

(2) Emission Level(dBuV/m)=20log Emission Level(uVv/m)

ccording to FCC PART 15C.

requency below 1GHz:

Receiver Parameter

Setting

Attenuation

Auto

Start Frequency~ Stop Frequency

9kHz~150kHz/ RB 200Hz for QP

Start Frequency~ Stop Frequency

150kHz~30MHz/ RB 9kHz for QP

Start Frequency~ Stop Frequency 30MHz~1000MHz/ RB120kHz for QP

The following table is the setting of the spectrum for test

frequency above 1GHz:

Spectrum Parameter

Setting
Attenuation Auto
Start Frequency 1000 MHz

Stop Frequency

10" carrier harmonic

RB/ VB (emission in restricted band)

1MHz/ 3 MHz for Peak,
1MHz/ 10Hz for Average

Version: STT-FCCRF-13V01
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4.2 TEST PROCEDURE

a.

b.

4.3

The measuring distance of at 3 m shall be used for measurements at frequency up to 1GHz.
For frequencies above 1GHz, any suitable measuring distance may be used.

The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter
open area test site. The table was rotated 360 degrees to determine the position of the highest
radiation.

. The height of the equipment or of the substitution antenna shall be 0.8 m; the height of the test

antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the
antenna are set to make the measurement.

. The initial step in collecting conducted emission data is a spectrum analyzer peak detector

mode pre-scanning the measurement frequency range. Significant peaks are then marked and
then Quasi Peak detector mode re-measured, above 1G Average detector mode will be
instead.

. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the

EUT shall be deemed to meet QP Limits and then no additional QP Mode measurement
performed.

. For the actual test configuration, please refer to the related Item —EUT Test Photos.

Note:
Both horizontal and vertical antenna polarities were tested.
And performed pretest to three orthogonal axis. The worst case emissions were reported.

TEST SETUP

(A) Radiated Emission Test Set-Up Frequency Below 1 GHz

o j
3m  —am
1
1
|
]

S

Turntable
It to 4m
Spectrum \ EUT|
Analyzer _‘:|_ IO.Bm

| =5 —_————

Ground Plane

Coaxial Cable
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(B) Radiated Emission Test Set-Up Frequency Above 1GHz

Turatable 3m >
\ EUT
Spectrum
08ml| Imtodm Analyzer
N £
Ground Plane Coaxial Cable
4.4 TEST INSTRUMENTS
) . L . . |Calibration

Equipment| Manufacturer Type No. Serial No. |Last calibration|Calibrated until period
Broadband VULB

Antenna R&S VULB 9168 9168-456 Jul. 06, 2012 | Jul. 05, 2014 1 year
Test Cable N/A R-01 N/A Dec. 25, 2012 | Dec. 24, 2013 | 1 year
Test Cable N/A R-02 N/A Dec. 25, 2012 | Dec. 24, 2013 | 1 year

EMI Test R&S ESCI 101324 | Jul. 06,2012 | Jul. 05,2014 | 1 year

Receiver

Antenna EM SC100_1 N/A N/A N/A N/A

Mast

Turn Table EM SC100 060531 N/A N/A N/A
50Q Switch| Anritsu Corp MP59B 6200983705 | Jul. 06,2012 | Jul. 05, 2014 1 year

Spectrum R&S FSP40 100154 Jul. 06,2012 | Jul. 05.2014 | 1year

Analyzer

Hom R&S HF906 10029 Jul. 06,2012 | Jul. 05.2014 | 1year
Antenna
Amplifier EM EM-30180 060538 Jul. 06, 2012 | Jul. 05. 2014 1 year

4.5 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 2.3 Unless otherwise a special
operating condition is specified in the follows during the testing.

Version: STT-FCCRF-13VvV01
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4.6 TEST RESULTS
4.6.1 TEST RESULTS (Bellow 1GHz)

EUT : Tablet Pc Model Name. : GX1301-NA
Temperature : 26 C Relative Humidity : |56%
Pressure : 1010hPa Test Date : 2014-02-24
Test Mode Mode 1 Polarization : Horizontal
Test Power : AC 120V/60 Hz

Reading Correct Measure-

No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuV/m  dBuV/m dB Detector  Comment
1 98.7100 52.47 -13.18 39.29 4350 -4.21 peak
2 165.3900 55.35 -16.75 38.60 4350 -4.90 peak
3 197.4200 53.78 -14.71 39.07 43.50 -4.43 peak
4 328.4700 5236  -10.95 41.41 46.00 -4.59 peak
5 * 479.6200 50.06 -8.21 41.85 46.00 -4.15 peak
6 678.2200 46.28 -5.25 41.03 46.00 -4.97 peak

Remark:
Factor = Antenna Factor + Cable Loss.
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EUT : Tablet Pc Model Name. : GX1301-NA
Temperature : 26 C Relative Humidity : |56%
Pressure : 1010hPa Test Date : 2014-02-24
Test Mode Mode 1 Polarization : Vertical
Test Power : AC 120V/60 Hz

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  OQver

MHz dBuV dB dBuV/m  dBuV/m dB Detector ~ Comment
1 * 300000 50.06 -13.65 36.41 40.00 -3.59 peak
2 89.6200 53.25 -14.48 38.77 4350 -4.73 peak
3 240.1300  54.71 -12.90 41.81 46.00 -4.19 peak
4 352.1600 50.39  -10.24 40.15 46.00 -5.85 peak
5
6

469.0200 50.47 -8.49 41.98 46.00 -4.02 peak
640.0200  47.39 -5.42 41.97 46.00 -4.03 peak

Remark:
Factor = Antenna Factor + Cable Loss.

Version: STT-FCCRF-13V01
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4.6.2 TEST RESULTS (Above 1GHz)

EUT : Tablet Pc Model Name. : GX1301-NA
Temperature : 26 C Relative Humidity : |56%
Pressure : 1010hPa Test Date : 2014-02-24
Test Mode : B Mode 2412 TX Mode Polarization : Horizontal
Test Power : AC 120V/60 Hz

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over

MHz dBuv dB dBuV/m dBuV/m db Detector Comment
1 4824110  48.71 6.77 55.48 74.00 -18.52 peak
2 * 4824110 4148 6.77 48.25 54.00 -5.75 AVG
3 7236.280 39.43 7.74 4717 74.00 -26.83 peak
4 7236.280 32.49 7.74 40.23 54.00 -13.77 AVG

EUT : Tablet Pc Model Name. : GX1301-NA
Temperature : 26 C Relative Humidity : |56%
Pressure : 1010hPa Test Date : 2014-02-24
Test Mode : B Mode 2412 TX Mode Polarization : Vertical
Test Power : AC 120V/60 Hz

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over

MHz dBuV dB dBuV/m  dBuVim dB Detector ~ Comment
1 4824.560 44.26 8.77 53.03 74.00 -20.97 peak
2 * 4824.560 38.47 8.77 47.24 54.00 -6.76 AVG
3 7236.280 35.47 9.74 45.21 74.00 -28.79  peak
4 7236.280 28.74 9.74 38.48 54.00 -15.52 AVG

Version: STT-FCCRF-13V01
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EUT : Tablet Pc Model Name. GX1301-NA
Temperature : 26 C Relative Humidity : |56%
Pressure : 1010hPa Test Date : 2014-02-24
Test Mode B Mode 2437 TX Mode Polarization : Horizontal
Test Power AC 120V/60 Hz
Reading Correct Measure-
No. MKk. Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment

1 4874.250  49.27 6.78 56.05 7400 -17.95 peak

2 * 4874250  42.39 6.78 49.17 54.00 -4.83 AVG

3 7311.280 39.64 7.75 47.39 74.00 -26.61 peak

4 7311.280 33.27 7.75 41.02 54.00 -12.98 AVG
EUT : Tablet Pc Model Name. GX1301-NA
Temperature : 26 C Relative Humidity : |56%
Pressure : 1010hPa Test Date : 2014-02-24
Test Mode B Mode 2437 TX Mode Polarization : Vertical
Test Power AC 120V/60 Hz

Reading Correct Measure-
No. MK. Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuVv/m dBuV/m dB Detector Comment

1 4874.210 44 .89 8.78 53.67 74.00 -20.33 peak

2 * 4874.210 38.50 8.78 47.28 54.00 -6.72 AVG

3 7311.350 36.09 9.78 45.87 74.00 -28.13 peak

4 7311.350 29.27 9.78 39.05 54.00 -14.95 AVG

Version: STT-FCCRF-13V01
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EUT : Tablet Pc Model Name. GX1301-NA
Temperature : 26 C Relative Humidity : |56%
Pressure : 1010hPa Test Date : 2014-02-24
Test Mode B Mode 2462 TX Mode Polarization : Horizontal
Test Power AC 120V/60 Hz
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuV/m dBuV/m dB Detector Comment
1 4924 510  49.37 6.80 56.17 74.00 -17.83 peak
2 * 4924510 42.83 6.80 49.63 54.00 -4.37 AVG
3 7386.960  40.78 7.77 48.55 74.00 -2545 peak
4 7386.960 32.50 7.77 40.27 54.00 -13.73 AVG
EUT : Tablet Pc Model Name. : GX1301-NA
Temperature : 26 C Relative Humidity : |56%
Pressure : 1010hPa Test Date : 2014-02-24
Test Mode B Mode 2462 TX Mode Polarization : Vertical
Test Power AC 120V/60 Hz
Reading Correct Measure-
No. MK. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuv/m dBuV/m dB Detector Comment
1 4924 510 45.26 8.80 54.06 7400 -19.94 peak
2 * 4924510 39.91 8.80 48.71 54.00 -5.29 AVG
3 7386.960 36.26 9.82 46.08 7400 -27.92 peak
4 7386.960 29.35 9.82 39.17 5400 -14.83 AVG
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EUT : Tablet Pc Model Name. GX1301-NA
Temperature : 26 C Relative Humidity : |56%
Pressure : 1010hPa Test Date : 2014-02-24
Test Mode G Mode 2412 TX Mode Polarization : Horizontal
Test Power AC 120V/60 Hz
Reading Correct Measure-
No. MKk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuV/m dBuV/m dB Detector Comment

1 4925.280  43.89 6.80 50.69 74.00 -23.31 peak

2 * 4925280 35.38 6.80 42.18 54.00 -11.82 AVG
EUT : Tablet Pc Model Name. GX1301-NA
Temperature : 26 C Relative Humidity : |56%
Pressure : 1010hPa Test Date : 2014-02-24
Test Mode G Mode 2412 TX Mode Polarization : Vertical
Test Power AC 120V/60 Hz

Reading Correct Measure-
No. MK. Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment
1 4925.280 39.87 8.80 48.67 74.00 -2533 peak
2 * 4925280 31.79 8.80 40.59 54.00 -13.41 AVG

Version: STT-FCCRF-13V01




Page 24 of 67

Report No.: STT20140204227E

EUT : Tablet Pc Model Name. GX1301-NA
Temperature : 26 C Relative Humidity : |56%
Pressure : 1010hPa Test Date : 2014-02-24
Test Mode G Mode 2437 TX Mode Polarization : Horizontal
Test Power AC 120V/60 Hz
Reading Correct Measure-
No. MK. Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuVv/m dBuV/m dB Detector Comment

1 4875170  42.87 6.79 49.66 74.00 -24.34 peak

2 * 4875.170 34.92 6.79 41.71 5400 -1229 AVG
EUT : Tablet Pc Model Name. GX1301-NA
Temperature : 26 C Relative Humidity : |56%
Pressure : 1010hPa Test Date : 2014-02-24
Test Mode G Mode 2437 TX Mode Polarization : Vertical
Test Power AC 120V/60 Hz

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuv/m dBuV/m dB Detector Comment
1 4875.170 39.03 8.79 47.82 74.00 -26.18 peak
2 * 4875170 31.25 8.79 40.04 5400 -1396 AVG

Version: STT-FCCRF-13V01
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EUT : Tablet Pc Model Name. GX1301-NA
Temperature : 26 C Relative Humidity : |56%
Pressure : 1010hPa Test Date : 2014-02-24
Test Mode G Mode 2462 TX Mode Polarization : Horizontal
Test Power AC 120V/60 Hz
Reading Correct Measure-
No. MK. Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment

1 4825.080 44.11 6.77 50.88 74.00 -23.12 peak

2 * 4825.080 36.47 6.77 43.24 54.00 -10.76 AVG
EUT : Tablet Pc Model Name. GX1301-NA
Temperature : 26 C Relative Humidity : |56%
Pressure : 1010hPa Test Date : 2014-02-24
Test Mode G Mode 2462 TX Mode Polarization : Vertical
Test Power AC 120V/60 Hz

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuVv dB dBuv/m dBuV/m dB Detector Comment
1 4825.080  40.13 8.77 48.90 74.00 -25.10 peak
2 * 4825.080 32.92 8.77 41.69 54.00 -12.31 AVG
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EUT : Tablet Pc Model Name. GX1301-NA
Temperature : 26 C Relative Humidity : |56%
Pressure : 1010hPa Test Date : 2014-02-24
Test Mode N Mode 2412 TX Mode Polarization : Horizontal
Test Power AC 120V/60 Hz
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment
1 4826.280 41.90 6.77 48.67 74.00 -25.33 peak
2 * 4826.280 33.72 6.77 40.49 54.00 -13.51 AVG
EUT : Tablet Pc Model Name. GX1301-NA
Temperature : 26 C Relative Humidity : |56%
Pressure : 1010hPa Test Date : 2014-02-24
Test Mode N Mode 2412 TX Mode Polarization : Vertical
Test Power AC 120V/60 Hz
Reading Correct Measure-
No. MK. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuV/m dBuV/m dB Detector Comment
1 4826.280 37.62 8.77 46.39 74.00 -27.61 peak
2 * 4826.280 30.00 8.77 38.77 54.00 -15.23 AVG

Version: STT-FCCRF-13V01
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EUT : Tablet Pc Model Name. GX1301-NA
Temperature : 26 C Relative Humidity : |56%
Pressure : 1010hPa Test Date : 2014-02-24
Test Mode N Mode 2437 TX Mode Polarization : Horizontal
Test Power AC 120V/60 Hz
Reading Correct Measure-
No. MkK. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuv/m dBuV/m dB Detector Comment
1 * 4876.110 41.72 6.79 48.51 54.00 -549 AVG
2 4876.110 34.29 6.79 41.08 54.00 -12.92 AVG
EUT : Tablet Pc Model Name. GX1301-NA
Temperature : 26 C Relative Humidity : |56%
Pressure : 1010hPa Test Date : 2014-02-24
Test Mode N Mode 2437 TX Mode Polarization : Vertical
Test Power AC 120V/60 Hz
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuv/m dBuv/m dB Detector Comment
1 4876.110 37.48 8.79 46.27 74.00 -27.73 peak
2 * 4876.110 30.26 8.79 39.05 5400 -14.95 AVG
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EUT : Tablet Pc Model Name. GX1301-NA
Temperature : 26 C Relative Humidity : |56%
Pressure : 1010hPa Test Date : 2014-02-24
Test Mode N Mode 2462 TX Mode Polarization : Horizontal
Test Power AC 120V/60 Hz
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuv/m dBuv/m dB Detector Comment

1 4926.190  42.81 6.80 49.61 74.00 -24.39  peak

2 * 4926.190 35.37 6.80 42.17 5400 -11.83 AVG
EUT : Tablet Pc Model Name. GX1301-NA
Temperature : 26 C Relative Humidity : |56%
Pressure : 1010hPa Test Date : 2014-02-24
Test Mode N Mode 2462 TX Mode Polarization : Vertical
Test Power AC 120V/60 Hz

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuv/m dBuV/m dB Detector Comment
1 4926.190 38.59 8.80 47.39 74.00 -26.61 peak
2 * 4926.190 30.78 8.80 39.58 54.00 -1442 AVG
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5. MAXIMUM CONDUCTED OUTPUT POWER MEASUREMENT

5.1 LIMITS

Peak Output Power

For systems using digital modulation in 2400~2483.5MHz, the
Limit for peak output power is 30dBm.

5.2 TEST PROCEDURE
The EUT was directly connected to the power meter and antenna output port as show in
the block diagram as bellow.

5.3 TEST SETUP

5.4 TEST INSTRUMENTS

Equipment| Manufacturer Type No. Serial No. |Last calibration|Calibrated until Caggriggon
Spectrum R&S FSP40 100154 Jul. 06,2012 | Jul. 05.2014 | 1year
Analyzer

5.5 EUT OPERATING CONDITIONS

The EUT was set to continuously transmitting in the maximum power during the test.

5.6 TEST RESULTS

Version: STT-FCCRF-13VvV01
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801.11b Mode (CCK 1Mbps)

s cnamer [P | S |
CHO1 2412 8.42
CH 06 2437 8.14 <30
CH11 2462 8.77

®

Ref 10 dBm

B Mode 2412MHz

ALL 25 dB

RBW 1 MHz
VBW 3 MHz
SWT 2.5 ms

-0

|-10

|-20

mm [
|--40
e 1
|- 50
|70
|--80
Center 2.412 GHz Span 40 MHz
TXx Channel
Bandwidth 20 MH=z Power 8 42 dBm
Date: Z21.FEB.2014 16:56:45
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B Mode 2437 MHz
RBW 1 MHz
VBW 3 MHz
Ref 10 dBm Att 25 dB SWT 2.5 ms
-0
|--10
[ N
g [
|--40
o e
|--60
|- 70
|--80
Center 2.437 GHz 4 MHz/ fpan 40 MHz
Tx Channel
EBandwidth 20 MHz Power 8.14 dBm
Date: 21.FEB.2014 16:55:54
B Mode 2462MHz
RBW 1 MHEZ
VBW 3 MHz
rpef 10 dem rtt 25 dB SWI 2.5 ms
-0
|--10
[ 7
mm [
|-40
-5
|--60
|70
|--80
Center 2.462 GHz 4 MHz/ Span 40 MHz
TXx Channel
Bandwidth 20 MH=z Power 8.77 dBm
Date: Z21.FEB.2014 17:00:24
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801.11g Mode (OFDM 6Mbps)

rescnana | S [ PGP |
CHO1 2412 8.83
CH 06 2437 8.60 <30
CH11 2462 8.76

®

Ref 10 dBm

G Mode 2412MHz

RBW 1 MHz
VBW 3 MHz
ALL 25 dB EWT 2.5 ms

-0

et

|-10

|-20

e Jll B

|--40

s

|--60

|-70

|--80

Center 2.412 GHz

TXx Channel
Bandwidth

Date: 21.FEB.Z2014

4 MHz/ Span 40 MHz

20 MHz Power 8.83 dBm

17:23:01
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G Mode 2437 MHz

RBW 1 MHz
VBW 3 MHz

Ref 10 dBm Att 25 dB SWT 2.5 ms

i

Center 2.437 GHz 4 MHz/

Tx Channel

EBandwidth 20 MHz Power

Date: 21.FEB.2014 17:26:16

G Mode 2462MHz

RBW 1 MHz
VBW 3 MHz

Ref 10 dBm Rtt 25 dB SWT 2.5 ms

Span 40 MHz

8.60 dBm

|--20
g

Center 2.462 GHz 4 MHz/

TXx Channel

Bandwidth 20 MHz Power

Date: 21.FEB.2014 17:26:36

Span 40 MHz

8.7¢ dBm
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801.11n(HT20) Mode (MCSO0 6.5 Mbps)
Frequency Peak Output Power Limit
Test Channel (MH2) (dBm) (dBm)
CHO1 2412 8.71
CH 06 2437 8.76 <30
CH11 2462 8.75

®

Ref 10 dBm

N Mode 2412MHz

ALL 25 dB

RBW 1 MHz
VBW 3 MHz
SWT 2.5 ms

B ———————— R S|

|-10

|-20
mm [

|--40

el —

|--60

|- 70

|--80

Center 2.412 GHz 4 MHz/ Span 40 MHz

TXx Channel

Bandwidth 20 MH=z Power 8 71 dBm
Date: Z21.FEB.2014 17:37:16
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Ref 10 dBm

N Mode 2437 MHz

RBW 1 MHz
VBW 3 MHz

Attt 25 dB SWT 2.5 ms

Center 2.437 GHz 4 MHz/ fpan 40 MHz
Tx Channel
Bandwidth 20 MHz Power g8.76 dBm
Date: Z21.FEB.2014 17:41:56
N Mode 2462MHz
RBW 1 MHZ
VBEW 3 MHz
Ref 10 dBm Rtt 25 dB SWT 2.5 ms
E ]
|-10
[
o [
|-40
s ]
|--60
|70
|--80

Center 2.462 GHz

TXx Channel
Bandwidth

Date: 21.FEB.Z2014

4 MHz/

20 MHz Power

17:45:01

Span 40 MHz

8.75 dBm
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6. OCCUPIED BANDWIDTH MEASUREMENT

6.1 LIMITS

For systems using digital modulation in 2400~2483.5MHz, the
minimum 6 dB band-width shall be at least 500 kHz.

N/A

6dB Bandwidth

99% Occupied
Bandwidth

6.2 TEST PROCEDURE
The EUT was directly connected to the power meter and antenna output port as show in
the block diagram as bellow.

6.3 TEST SETUP

6.4 TEST INSTRUMENTS

Equipment| Manufacturer Type No. Serial No.  [Last calibration | Calibrated until Caggggon
Spectrum R&S FSP40 100154 Jul. 06, 2012 | Jul. 05.2014 | 1 year
Analyzer

6.5 EUT OPERATING CONDITIONS
The EUT was set to continuously transmitting in the maximum power during the test.

6.6 TEST RESULTS

Version: STT-FCCRF-13VvV01
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801.11b Mode (1Mbps)
Frequency 6dB Bandwidth 99% OBW Limit
(MHz) (MHz) (MHz)
2412 10.12 14.96
2437 10.08 14.96 >=500 kHz
2462 10.08 14.96

B Mode 2412 MHz

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz 1.66 dB
Ref 10 dBm Att 25 dB SWT 2.5 ms 10.120000000 MH=zZ
10 OBW 14960000000 MHZ
Mangker| 1 [T1
| o —1z1 04 A

21406920000 GHz

m 2 AAAM | AR, | o 1 [TT 020

5 Az
Dz —117 il 7 LY =1 ST

NGO EeRRPO0 GHz
Tem ,2/[

il

L’JV" \J \J 7ﬁ; 89 dBm
jJ 2.419560\7’{4@32

| _sop
—40 \\

|- 50

D1 -5.8

-10

|70

Fz
Fl

-50

Center 2.412 GHz 2 MHz/ Span 20 MHz

Date: 21.FEB.2014 16:58:42
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B Mode 2437 MHz

® RBW 100 kHz Delta 1 [T1 |
VBW 300 kHz 0.74 dB
Ref 10 dBm Att 25 dB SWT 2.5 ms 10.080000000 MHz
10 oBW 14l G&0000D00 MHAZ
Magker| 1 [T1
| o —11 5 dBm
2l 431960000 GHz
D1 -5.8[7 dbm
- {re i Tery I [TTI OBW]
oz ) B | A WWL /l LJL\}WL t
Dz 11. T I i —=ZUp IO OEm

2ol 9BEOD00 GHZ

i) et} S ol
“1GH 85 dBm
.444520LB’\3\,\GHZ
—-40 \\‘

|- 50

s
ol
o

|70

F2

Fl

-50

Center 2.437 GHz 2 MH=zZ/ Span 20 MH=z

Date: 21.FEB.2014 16:55:31

B Mode 2462 MHz

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz 0.48 dB
Ref 10 dBm Att 25 dB SWT 2.5 ms 10.080000000 MHz
10 OBYW 14| 960000p00 MHz
Mangker| 1 [T1
o _ 10l 0F dEm
2. 4565960000 GHz
D1 -5.2/9 dbm

L /\J\,\/LJMJ"‘"k /WWW\.J\,\ Terp 1| [T1 OBEW]

ha | s s =To[ o oFm
j\,@‘ij\i;% 00 GHz

T e [ |
W] —\gA 43 dBm
2.469520\71{){3&

|- 50

|70

r2
Fl
-50

Center 2.462 GHz 2 MHz/ Span 20 MHz

Date: 21.FER.2014 17:01:12
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801.11g Mode (6 Mbps)
Frequency 6dB Bandwidth 99% OBW Limit
(MHz) (MHz) (MHz)
2412 16.56 16.48
2437 16.56 16.48 >=500 kHz
2462 16.56 16.48

G Mode 2412 MHz

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz 1.56 dB
Ref 10 dBm Att 25 dB SWT 2.5 ms 16.560000000 MHz
10 OBW 16480000 0 MHZ
Marker| 1 [T1
Lo —1a ABEm
2L 403720 0 GH
T 1| [T1 OBW .
ermp
=5

-10

=TT} 5 apm

Dl -13.38 den

e e e

v -15} §6 dBm
21420240000 GHz

|- 50

|70

F1

-50

Center 2.412 GHz 2 MHz/ Span 20 MHz

Date: 21.FEB.2014 17:30:31
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G Mode 2437 MHz

RBW 100 kHz
VBW 300 kHz

Delta

1 [Tl ]
1.31 dB

Ref 10 dBm ALt 25 dB SWT 2.5 ms 16.560000000 MHz
10 oEW 16|.480000pf0 MEZ
Marker| 1 [T1
Lo 1 0 ABm
2l 428720000 B
-E T 1| [T1 oBW .
: emp
- D1 -12.94 o 7Lb —
- - e
[ 0 GHz
LY WA A [ AR A AR
- D2 -[18.94 dpm \ I/ emp
“1al{e dBm
2 445240p40 cEZ
;;ihﬂ k\k\NN
|- 40
|- 50
-60
|-70
-850
T2
F1
-50

Center 2.437 GHz

2 MH=zZ/

Span 20 MH=z

Date: 21.FEB.2014 17:31:23
G Mode 2462 MHz
® REW 100 kHz Delta 1 [T1 ]
VBW 300 kHz 1.02 dB
Ref 10 dBm Att 25 dB SWT 2.5 ms 16.560000000 MHz
10 ORW 16.480000pp0 MAZ
Marker| 1 [T1
| o —1 5 AEm
2l 453720000 GE
T 1| [T1 OBW :
o= enp
- Tl -1 aB - o
s . WA | AR po GHz
— D2 —[15.86 dpm H/ Temp [TT Onl
“1E|[ 2 dBm
2l.470240000 GHz
|- 30

|- 50

|70

T
-50

F2

Center 2.462 GHz

Date: 21.FEB.Z2014

17:32:24

2 MHz/

Span 20 MHz
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801.11n Mode (6.5 Mbps)
Frequency 6dB Bandwidth 99% OBW Limit
(MHz) (MHz) (MHz)
2412 16.52 16.48
2437 16.56 16.48 >=500 kHz
2462 16.56 16.48

N Mode 2412 MHz

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -0.38 dB
Ref 10 dBm Att 25 dB SWT 2.5 ms 16.520000000 MH=z
10 OBW 16480000000 MH=z
Marker| 1 [T1
o 1 ABm
2.403760000 GH
m T 1| [T1 OBW .
: ermp
-10 =1 sizing

1 -12.183 dBm

|-20
-14]1 83 dBm
zl.420240 GHz
;ji; \\\\M

|- 50

=]

|70

|--80

[F2
T
-50

Center 2.412 GHz 2 MHz/ Span 20 MHz

Date: 21.FEB.2014 17:38:29
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N Mode 2437 MHz

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz 1.50 4B
Ref 10 dBm Att 25 dB SWT 2.5 ms 16.560000000 MHz
10 OBW 16480000 0 MHz
Marker| 1 [T1
-0 —1 £5 dBm
zL428720 0 GH
T 1| [T1 OBW .
1]
=3, v

=T B
D1 -12.13p B 37

—-14|lpd dBm
2445240 %JGHZ

|- 50

|- s0

|70

|-s0

F2
F1

-50

Center 2.437 GHz 2 MH=zZ/ Span 20 MH=z
Date: 21.FEB.2014 17:42:4¢

N Mode 2462 MHz
® REW 100 kHz Delta 1 [T1 ]
VBW 300 kHz 1.15 dB
Ref 10 dBm Att 25 dB SWT 2.5 ms 16.560000000 MHEz
10 OBW 16.480000pp0 MEz
Marker| 1 [T1
o —12l B ABm
2L 453720 0 GH

m T 1| [T1 OBW .
: enp

[ b1 -1 aB il - e

MMMAMW {\MA/\)MN\N\N 5 g0 GHz
_— D2 -[18.85 dpm Hy Temp 2| [TV OB

-15}F6 dBm
21470240030 GHz

|- 50

|70

[F2
F1
-50

Center 2.462 GHz 2 MHz/ Span 20 MHz

Date: 21.FER.2014 17:44:39
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7. POWER DENSITY

7.1 LIMITS

For digitally modulated systems, the power spectral density
conducted from the intentional radiator to the antenna shall not
be greater than 8 dBm in any 3 kHz band during any time
interval of continuous transmission

Power Density

7.2 TEST PROCEDURE
The EUT was directly connected to the power meter and antenna output port as show in
the block diagram as bellow.
a. Set spectrum center frequency to DTS channel center frequency.
b. Setthe span to 1.5 times the DTS bandwidth.
c. Setthe RBW to : 3kHz<RBW =< 100kHz
d. Setthe VBW to : VBW=3 RBW
e. Detector= Peak.
f. Sweep time= auto couple
g. Trace mode= maxhold.
h. Allow trace to fully stabilize.
i. Use the peak marker function to determine the maximum amplitude level within the
RBW.
j. If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.

7.3 TEST SETUP

7.4 TEST INSTRUMENTS

Equipment | Manufacturer Type No. Serial No. [Last calibration | Calibrated until Cagfrrii'gon
Spectrum R&S FSP40 100154 Jul. 06,2012 | Jul. 05.2014 | 1year
Analyzer

7.5 EUT OPERATING CONDITIONS
The EUT was set to continuously transmitting in the maximum power during the test.

7.6 TEST RESULTS

Version: STT-FCCRF-13VvV01
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801.11b Mode (1 Mbps)

Frequency Power Density Limit
(MHz) (dBm/ 3kHz) (dBm)
2412 -26.01
2437 -26.02 <8
2462 -25.38

B Mode 2412 MHz

® RBW 3 kHz Marker 1 [T1 ]
VBW 10 kHz -26.01 dBm
Ref 10 dBm Att 25 dB SWT 2.25 s 2.412680000 GHz
10
-0
== |,
|- 20
1
., A_/\ /\hv‘\m
| _ 40 V V_\U
| _s \
- 60
-0
-850
-590
Center 2.412 GHz 2 MHz/ Span 20 MHz

Date: 21.FEB.2014 17:08:25
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Date:

Date:

B Mode 2437 MHz

RBW 3 kHz
VBW 10 kHz

Marker 1 [T1 ]

—-26.02 dBm

Ref 10 dBm Att 25 dB SWT 2.25 = 2.437720000 GHz
10
-0
|-10
|--20

1
. ‘\/\ /"\_/ﬂ
|- 70
|--80
-%0
Center 2.437 GHz 2 MH=zZ/ Span 20 MH=z

21.FEB.2014 17:06:03
B Mode 2462 MHz

RBW 3 kHz Marker 1 [T1 ]

VBW 10 kHz -25.38 dBm
Ref 10 dBm Att 25 dB SWT 2.25 s 2.461280000 GHz
10
-0
|--10
|-20

1

- ,_,/“-’"/'\ /-\,ﬂwq\m\
|--40 U/“

|70

-50

Center 2.462 GHz

21.FEB.2014

17:09:40

2 MHz/

Span 20 MHz
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801.11g Mode (6 Mbps)

Frequency Power Density Limit
(MHz) (dBm/ 3kHz) (dBm)
2412 -27.44
2437 -26.64 <8
2462 -26.54

G Mode 2412 MHz

® RBW 3 kHz Marker 1 [T1 ]
VBW 10 kHz -27.44 dBm
Ref 10 dBm Att 25 dB SWT 2.25 s 2.415440000 GHz
10
o
&= |
|-20
1
| 2o NPT T Y WM\J A 4 AR AL AM\IA fad 2a A

/quw oty

vvpuu\JWUva/Vvuuwuuuvvvvj}ﬁAﬁA\

|--80

-850

Center 2.412 GHz 2 MHz/ Span 20 MHz

Date: Z21.FEB.2014 17:23:34
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G Mode 2437 MHz

RBW 3 kHz
VBW 10 kHz

Marker 1 [T1 ]
—-26.64 dBm

Ref 10 dBm Att 25 dB SWT 2.25 = 2.440120000 GHz
10
o
ZER |,
|- 20
1
|30 NPT T TN Ty P Y | b AN I'\Il.ﬁrﬂl.lnn/t L
/ww L et RN “V""U\/‘W\I“WVW A \
|- 40
mﬁ@frﬂ K11$hv
|- 50
|--70
|--s0
-50
Center 2.437 GHz 2 MH=zZ/ Span 20 MH=z
Date: 21.FEB.2014 17:25:58
G Mode 2462 MHz
® REW 3 kHz Marker 1 [T1 ]
VBW 10 kHz -26.54 dBm
Ref 10 dBm Att 25 dB SWT 2.25 s 2.465120000 GHz
10
o
Z=3 |,
|--20
1
o abaad ey Adi e g AAmar |y kA M\Iﬂ.ﬁ.r Madaafin, Ay
/u YA U“‘\lww Y uurukuuv TaliAY U\‘u\“lv PR R \
|--50
--70
|--80
-390
Center 2.462 GHz 2 MHz/ Span 20 MHz
Date: 21.FEB.2014 17:27:06
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801.11n Mode (6.5 Mbps)

Frequency Power Density Limit
(MHz) (dBm/ 3kHz) (dBm)
2412 -27.23
2437 -26.72 <8
2462 -26.61

N Mode 2412 MHz

® RBW 3 kHz Marker 1 [T1 ]
VBW 10 kHz -27.23 dBm
Ref 10 dBm Att 25 dB SWT 2.25 s 2.415440000 GHz
10
-0
R
EEE] |--10
|-20
1
I Bad aadin,, fanls

| so bttt A ele o WA mand b, bl ARA LA \
/\»‘V‘WUW i R T A b AP 1 1T A A1 ST A \
- 40

|--80

-850

Center 2.412 GHz 2 MHz/ Span 20 MHz

Date: 21.FEB.2014 17:48:05
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N Mode 2437 MHz

RBW 3 kHz
VBW 10 kHz

Marker 1 [T1 ]
—-26.72 dBm

Ref 10 dBm Att 25 dB SWT 2.25 = 2.440120000 GHz
10
Lo
=3,
|20
1
I T T P | W F T T E T T TV ll\I“rljh/u by bR
/\Nv\u TUUWJVWWVVWUV VO o \
|40
|- 50
|70
|-50
-30
Center 2.437 GHz 2 MH=zZ/ Span 20 MH=z
Date: 21.FEB.2014 17:48:32
N Mode 2462 MHz
® REW 3 kHz Marker 1 [T1 ]
VBW 10 kHz -26.61 dBm
Ref 10 dBm att 25 dB SWT 2.25 s 2.465120000 GHz
10
Lo
Z=3 |,
|20
1
o abaa b b Ao st o e sk L kA AhIl\.ﬁ. MaAnadin s puhld
/\ APIL ol S RPN Vr"UuVN\l"'N LA Rl La P \
|- 50
|70
|50
-0
Center 2.462 GHz 2 MHz/ Span 20 MHz
Date: 21.FER.2014 17:49:18
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8. BAND EDGES MEASUREMENT

8.1 LIMITS

In any 100 kHz bandwidth outside the intentional radiation
Band Edges frequency band, the radio frequency power shall be at least 20
dB below the highest level of the radiated power. In addition,
radiated emissions which fall in the restricted bands must also
comply with the radiated emission limits.

Requirement

8.2 TEST PROCEDURE

The EUT was directly connected to the power meter and antenna output port as show in

the block diagram as bellow.

a. Set frequency range to capture low band-edge from 2310 MHz up to 2390 MHz, and fof
up band-edge from 2483.5 MHz up to 2500 MHz

b. For low band-edge set the equipment transmit at the lowest channel, and for up
band-edge set the equipment transmit at the highest channel

c. Setthe VBW =3 RBW (100kHz/ 300kHz) for conducted measurement

d. For radiated measurements the RBW set to 1 MHz, and the VBW set to 1 MHz for peak
measurements and 10 Hz for average measurement

8.3 TEST SETUP
(A) Radiated Emission Test Set-Up

Turatable 3m ——

\ EUT] N

08m| Imtodm

Spectrum
Analyzer

—

Ground Plane A /

Coaxial Cable

(B) Conducted Emission Test Setup
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8.4 TEST INSTRUMENTS

Equipment | Manufacturer Type No. Serial No. [Last calibration|Calibrated until Cifrriigon
Spectrum R&S FSP40 100154 Jul. 06,2012 | Jul. 05.2014 | 1year
Analyzer

8.5 EUT OPERATING CONDITIONS

The EUT was set to continuously transmitting in the maximum power during the test.

8.6 TEST RESULTS

B Mode (1Mbps)
Conducted Emission
Frequency Peak Power Emission Level Ratio Limit
(MH2z) (dBm) (dBm) (dBC) (dBc)
Bellow 2400 -6.00 -57.61 51.61
20
Up 24835 -5.38 -57.11 51.73
Radiated Emission
Emission Limit
Frequency | Polarization (dBuV/m) (dBuV/m)
{8z {RIAY) PEAK AVERAGE PEAK AVERAGE
H 55.98 46.49
2390
\% 55.14 46.07
74 54
H 54.29 45.39
2483.5
V 53.55 44.72
Remark: RBW=1MHz/VBW=3MHz for Peak
RBW=1MHz/VBW=10Hz for Average
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Low
RBW 100 kHz Marker 4 [T1 ]
VBW 300 kHz -57.61 dBm
Ref 10 dBm Att dB SWT 10 ms 2.379600000 GHz
10 Marker [T1
=51 98 dBm
| o 411600000 GH
Marker [Tl
D1 -6 dpB QT
M -531 09 dBm
-10 MJL { TUUUUTO0 GEZ
arkl [Tl
0 —-45L 83 dBm
f 2‘400000 00 GHz
D2 —26 dPm J
|30 /
|--40 [ \
Piu Uf\
b oot AR ANMARA A DNl LY T
|- 70
|--30
L
-%0

Center 2.39 GHz

21.FEB.2014 17:05:22

10 MHz/

Up

Span 100 MHZzZ

Date:

21.FEB.2014 17:02:27

RBW 100 kHz Marker [Tl ]
VBW 300 kHz -57.11 dBm
Ref 10 dBm Att de SWT 10 ms 2.486200000 GHz
10 Marker [Tl
=5L37 dBm
o 461600000 CH
1 Marker [Tl
Dl -5.3 0
M»qrﬁii\ -58L41 dBm
-10 T SEE
u Marker [Tl
20 =571 94 dBm
j 2l.500000p00 GHZ
[]DZ —25.38 d.%rﬂ
|- 30 / l
|- 40 { \
fu UI\\M
,,%'g'\"/ I~ FRUNNW CNEWERTIN TR SRR WIRTAE W P |
|- 70
|--s0
Fl
-90
Center 2.49 GHz 10 MHZ/ Span 100 MHz
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G Mode (6 Mbps)

Conducted Emission

Frequency Peak Power Emission Level Ratio Limit
(MHz) (dBm) (dBm) (dBC) (dBc)
Bellow 2400 -13.32 -58.45 45.13
20
Up 2483.5 -12.67 -57.96 45.29

Radiated Emission

Emission Limit
Frequency | Polarization (dBuV/m) (dBuV/m)
(857 R PEAK AVERAGE PEAK AVERAGE
H 54.27 45.16
2390
\% 53.88 44.30
74 54
H 53.81 44.25
2483.5
\% 52.47 43.08

Remark: RBW=1MHz/VBW=3MHz for Peak
RBW=1MHz/VBW=10Hz for Average
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Low

RBW 100 kHz
VBW 300 kHz

Marker 4 [T1 ]

-58.45 dBm

Ref 10 dBm Att 25 dB SWT 10 ms 2.384600000 GHz
10 Marker| 1 [T1
=131 32 dBm
| o 416600000 GH
Marker| 2 [Tél}6 -
- aul
ZER |, B
e )
D1l -13.32 dPm 31T
0 -58L98 dBm
J 2]l 320000p00 GHZ
|30 }
D2 —33.32 dpm
// \
4 \\
UPPVSSRAITY, RN Y1 ST SIS DN JAAA M udon
|- 70
|--30
L
-%0
Center 2.39 GHz 10 MH=zZ/ Span 100 MHZzZ
Date: 21.FEB.2014 17:25:12
® RBW 100 kHz Marker 4 [T1 ]
VBW 300 kHz -57.96 dBm
Ref 10 dBm Att 25 dB SWT 10 ms 2.485400000 GHz
10 Marker| 1 [T1
-121 67 dBm
o ARE400000 CH
Marker| 2 [Ti8 o
- aul
== |, 1
s OUpU0 GHZ
D1 -12.67
Marker| 3 [T1
20 -59149 dBm
\ 2l.500000p00 GHZ
|- 30 l
D2 ]32.67 dpm \
|- 40 //
|- 50
w’/ ; y
gty AT . YUY WG | G W PR
|- 70
|--s0
H1
-90 ‘
Center 2.483 GHz 10 MHZ/ Span 100 MHz

Date: Z21.

FEB.2014

17:28:10
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N Mode (6.5 Mbps)

Conducted Emission

Frequency Peak Power Emission Level Ratio Limit
(MHz) (dBm) (dBm) (dBC) (dBc)
Bellow 2400 -12.91 -58.31 45.40
20
Up 2483.5 -13.00 -57.95 44.95

Radiated Emission

Emission Limit
Frequency | Polarization (dBuV/m) (dBuV/m)
(857 R PEAK AVERAGE PEAK AVERAGE
H 54.06 45,51
2390
\% 53.61 44.37
74 54
H 53.25 44.80
2483.5
\% 52.91 43.26

Remark: RBW=1MHz/VBW=3MHz for Peak
RBW=1MHz/VBW=10Hz for Average
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Low
® RBW 100 kHz Marker 4 [T1 ]
VBW 300 kHz -£8.31 dBm
Ref 10 dBm Att 25 dB SWT 10 ms 2.387800000 GHz
10 Marker| 1 [T1
-12182 dBm
= Alee00non GH
Marker| 2z [T1
-60L02 dBm
[-10 I STUUTTpUT GEE
D1 -12.191 dBm T =TT
20 | 46117 dBm
B J zfa00000po0 GEZ
|--30
D2 -32.91 dPm /

// \

) \
v wwl’/ \\‘l\

PP T THIRTOr TN TRV IS VTR VR WA A it

|70
-50
L
-%0
Center 2.39 GHz 10 MH=zZ/ Span 100 MHZzZ
Date: 21.FEB.2014 17:47:32
® RBW 100 kHz Marker 4 [T1 ]
VBW 300 kHz -57.95 dBm
Ref 10 dBm Att 25 dB SWT 10 ms 2.485200000 GHz
10 Marker| 1 [T1
-12198 dBm
Lo 457800000 =H
Marker| 2 [Ti8 .
- 0
== |, B
1 15 hom ¥ s TUpUT GHZ
L VVM Marker| 3 [T1
20 —-60L07 dBm
f 2l.500000p00 GHZ
|- 30

Dz —37 dBm |

\

<o \
MW/ L .

A AN, AT TN N[ FTTRENT FUR TN

|- 70
|--80
Fl
-390 ‘
Center 2.48 GHz 10 MHZ/ Span 100 MHz

Date: 21.FEB.2014 17:46:28
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9. OUT OF BAND CONDUCTED EMISSIONS MEASUREMENT

9.1 LIMITS

In any 100 kHz bandwidth outside the frequency band in which

the spread spectrum or digitally modulated intentional radiator

in operating, the radio frequency power that is produced by the

intentional radiator shall be at least 20 dB below that in the 100

kHz bandwidth within the band that contains the highest level of
the desired power

Requirement

9.2 TEST PROCEDURE
The EUT was directly connected to the power meter and antenna output port as show in
the block diagram as bellow.
Set spectrum frequency range from 30 MHz~26.5 GHz.
Set spectrum RBW=100 kHz, RBW=300 kHz.
Detector= Peak.
Sweep time= auto couple
Trace mode= maxhold.
Allow trace to fully stabilize.
Use the peak marker function to determine the maximum amplitude level within the
RBW.

@ ooooTy

9.3 TEST SETUP

9.4 TEST INSTRUMENTS

Equipment | Manufacturer Type No. Serial No. [Last calibration | Calibrated until Cagfrrii'gon
Spectrum R&S FSP40 100154 Jul. 06,2012 | Jul. 05.2014 | 1year
Analyzer

9.5 EUT OPERATING CONDITIONS

The EUT was set to continuously transmitting in the maximum power during the test.

9.6 TEST RESULTS
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Above 1GHz (B 2412 MHz)

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -59.94 dBm
Ref 10 dBm Att 20 dB SWT 2.6 s 7.477000000 GHz

10

|--z0

Dl —26.5 dB

|- 40

-50

Center 13.75 GHz 2.55 GHz/ Span 25.5 GHz

Date: 15.JUL.2013 17:05:3%

Bellow 1GHz (B 2412 MHz)

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz ~55.74 dEm
Ref 10 dBm Att 25 dB SWT 100 ms 720.640000000 MHZ
10
|-o
o= |,

D1 -[26.5 dB:

30

|-40

|50

VY N T OR WY ATV VO BT OO T YRV TN .lllIAAMTIA || Aol A
i — Lt A

LR

70

|80

-90

Center 515 MHz 97 MHz/ Span 970 MHz

Date: 15.JUL.2013 17:56:42
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Above 1GHz (B 2437 MHz)

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -58.38 dBm
Ref 10 dBm Att 20 dB SWT 2.6 s 6.253000000 GHz
10
-0
=3,
|--z0

D1 —27.35% dpm

|- 40

VAR 7Y AR PIN
|- 70
|--80
-50
Start 1 GHz 2.55 GHz/ Stop 26.5 GHz

Date: 15.JUL.2013 17:27:26

Bellow 1GHz (B 2437 MHz)

® RBW 100 kHz Marker 1 [Tl ]
VBW 300 kHz -55.59 dBm
Ref 10 dBm Att 25 dB SWT 100 ms 660.500000000 MHZ
10
-0
I
=5 |,

D1 -27.39 dBm

|30

|- S0

LEPTIWN YIS PP . WTTNY W U1 Y T || /ITI I.l.le Jd gl M
y oA A Ay s MTAA A Ao ma )
|- 70
|- 60
-0
Center 515 MHz 97 MHz/ Span 970 MHz

Date: 15.JUL.2013 17:50:01
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Above 1GHz (B 2462 MHZz)

® RBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz -57.93 dBm
Ref 10 dBm Att 20 dB SWT 2.6 = 7.477000000 GHz
10
-0
=3,
|-z0

D1 —27.69 dpm

|- 30

AJ;J rull Lj..m PRTS, RN A-nknmufwmwww

|70

-50

Start 1 GHz 2.55 GHz/ Stop 26.5 GHz

Date: 15.JUL.2013 18:03:11

Bellow 1GHz (B 2462 MHz)

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -55.48 dBm
Ref 10 dBm Att 25 dB SWT 100 ms 641.100000000 MHZ
10
-0
E
=3 |,

|- z0

D1 -R7.69 dPm

|40

PRI YTY WO PR T TP TUTY: T BT .l.nlIJl woblw WL PRI

| ook
Vi)

|- &0

-90

Center 515 MHz 97 MHz/ Span 970 MHz

Date: 15.JUL.2013 18:01:24
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Above 1GHz (G 2412 MHz)

RBW 100 kHz
VBW 300 kHz

Marker 1 [T1 ]

-59.74 dBm

Ref 10 dBm Att 20 dB SWT 2.6 s 5.284000000 GHz
10
Lo
=3 | .,
20
30
D1 —34.99 dp:
-40
I-s0
P v T e A ot aiine
o‘t M. 4 T 4
SRRV~ ST
70
80
-90
Center 13.75 GHz 2.55 GHz/ Span 25.5 GHz
Date: 15.JUL.2013 17:45:43

Ref 10 dBm

Bellow 1GHz (G 2412 MHz)

RBW 100 kHz
VBW 300 kHz
SWT 100 ms

Marker 1 [T1 ]

-53.86 dBm

Att 25 dB 720.640000000 MHz

10

|10

|- z0

D1

$4.99

|40

B

LA

AphMyn

TSN 1

Al

EATTYILY M e M LN
L4 W

|- &0

-90

Date:

Center 515 MHz

15.JUL.2013 17:

97 MHz/ Span 970 MHz

54:39
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Above 1GHz (G 2437 MHz)

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz ~58.65 dEm
Ref 10 dBm Att 20 dB SWT 2.6 s 8.038000000 GHz
10
|-o
o= |,

|20

30

D1 —33.8 dB

|-40

70

Start 1 GHz 2.55 GHz/ Stop 26.5 GHz

Date: 15.JUL.2013 17:47:38

Bellow 1GHz (G 2437 MHz)

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -54.67 dBm
Ref 10 dBm Att 25 dB SWT 100 ms 720.640000000 MHZ
10
-0
E
=3 |,
|- z0
|30

D1 —[33.8 dB

|40

M"._JMJALMA,JWMV RV | VRN S A, ul.-l-.nl ln--I A..;.J ST Ahfard,

|- &0

-90

Center 515 MHz 97 MHz/ Span 970 MHz

Date: 15.JUL.2013 17:55:27
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Above 1GHz (G 2462 MHz)

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -59.23 dEm
Ref 10 dBm Att 20 dB SWT 2.6 s 10.791250000 GHz
10
|-o
o= |,
20
30

D1 —33.8 dB

|-40

70

Start 1 GHz 2.55 GHz/ Stop 26.5 GHz

Date: 15.JUL.2013 17:44:3¢

Bellow 1GHz (G 2462 MHz)

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz ~55.40 dEm
Ref 10 dBm Att 25 dB SWT 100 ms 720.640000000 MHZ
10
|-o
=3 | .,
20
30

D1 —33.8 dB

|50

L, el b AL " 1 T
M YWY P~ AP TR A ol G

|70

Center 515 MHz 97 MHz/ Span 970 MHz

Date: 15.JUL.2013 17:55:53
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Date:

Above 1GHz (N 2412 MHz)

RBW 100 kHz
VBW 300 kHz
SWT 2.6 s

Marker 1

20 dB

[T1 ]
-57.61 dBm

9.568000000 GHz

10

|20

30

D1 —34.01 dp:

|-40

Pl

[ TRYY

\ 4 g

70

Start 1 GHz 2.55 GHz/ St

15.JUL.2013 17:59:20

Bellow 1GHz (N 2412 MHz)

RBW 100 kHz
VBW 300 kHz
SWT 100 ms

25 dB

op 26.5 GHz

Marker 1 [T1 ]

-56.22 dBm

660.500000000 MHzZ

-10

|20

30

D1 —34.01 dp:

NTH

" AL st

I\

A had L ae v

|70

Date:

Center 515 MHz 97 MHz/

15.JUL.2013 17:52:18

Span 970 MHz
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Above 1GHz (N 2437 MHz)

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -58.86 dEm
Ref 10 dBm Att 20 dB SWT 2.6 s 9.466000000 GHz
10
|-o
o= |,
20
30

D1 —34.04 dp:

|-40

§
:
:
:
%

o ot b an A

70

Center 13.75 GHz 2.55 GHz/ Span 25.5 GHz

Date: 15.JUL.2013 17:00:17

Bellow 1GHz (N 2437 MHz)

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz ~56.97 dEm
Ref 10 dBm Att 25 dB SWT 100 ms 600.360000000 MHZ
10
|-o
=3 | .,
20
30

D1 —34.04 dp:

|50

|70

Center 515 MHz 97 MHz/ Span 970 MHz

Date: 15.JUL.2013 17:52:51
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Above 1GHz (N 2462 MHz)

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz ~57.00 dBm
Ref 10 dBm Att 20 dB SWT 2.6 s 12.254924000 GHz
10
|-o
o= |,
20
30

D1 —34.94 dp:

|-40

WA " ™

70

Start 1 GHz 2.55 GHz/ Stop 26.5 GHz

Date: 15.JUL.2013 17:11:57

Bellow 1GHz (N 2462 MHz)

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -55.71 dEm
Ref 10 dBm Att 25 dB SWT 100 ms 800.180000000 MHZ
10
|-o
=3 | .,
20
30

D1 —34.94 dp:

|50

I e (N R RNTIORT (I TR W) “li%l‘w"‘w b Al ot anaa,

|70

Center 515 MHz 97 MHz/ Span 970 MHz

Date: 15.JUL.2013 17:53:34
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10. ANTENNA REQUIREMENT

10.1 REQUIREMENT

An intentional radiator shall be designed to ensure that no
antenna other than that furnished by the responsible party shall
be used with the device. The use of a permanently attached
antenna or of an antenna that uses a unique coupling to the
intentional radiator shall be considered sufficient to comply with
the provisions of this Section. The manufacturer may design
the unit so that a broken antenna can be replaced by the user,
but the use of a standard antenna jack or electrical connector is
prohibited.

If transmitting antennas of directional gain greater than 6 dBi
are used, the power shall be reduced by the amount in dB that
the directional gain of the antenna exceeds 6 dBi.

Antenna Requirement
(15.203)

Antenna Requirement
(15.247)

10.2 ANTENNA CONNECTOR CONSTRUCTION

The EUT antenna is a PIFA Antenna. And the maximum gain of this antenna is 0 dBi.
It complies with the standard requirement.
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